
 
 
 
 
 
Desalination and Water Purification Research and Development 
Report No. 117 
 

Microfiltration/Reverse Osmosis 
Ocean Water Desalination  
Pilot Plant Project 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

U.S. Department of the Interior 
Bureau of Reclamation West Basin 
Technical Service Center Municipal Water District 
Denver, Colorado Carson, California September 2007 



 

 

REPORT DOCUMENTATION PAGE Form Approved  
OMB No. 0704-0188 

The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, 
gathering and maintaining the data needed, and completing and reviewing the collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of 
[...]
ed.  New York:  John Wiley & Sons, 1569 p. 





 

 

 
 
 
 
 
 
 
 

Appendix A 
 
Seawater Desalination Pilot Plant Project 
Microfiltration/Reverse Osmosis Pilot Testing Protocol 
 
 





 

 

 

 
 
 
 

West Basin Municipal Water District 
 

Seawater Desalination Pilot Plant Project 
 

Microfiltration/Reverse Osmosis Pilot Testing Protocol 
 
 
 
 
 
 
 
 
 

May 2002 
 

Prepared for the West Basin Municipal Water District by: 
 

Separation Processes, Inc. 
 
 
 



 

West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project  i 

TABLE OF CONTENTS 
 
1 INTRODUCTION............................................................................................................. 1 
2 OBJECTIVES ................................................................................................................... 2 
3 PILOT PLANT TREATMENT PROCESS AND EQUIPMENT DESCRIPTION ... 3 
4 PROGRAM SCHEDULE ................................................................................................ 9 
5 TEST PLAN .................................................................................................................... 10 

5.1 Responsibilities .................................................................................................................... 10 
5.1.1 General ..........................................................................................................10 
5.1.2 West Basin Responsibilities..........................................................................10 
5.1.3 United Water Services Responsibilities ........................................................10 
5.1.4 Separation Processes Responsibilities ..........................................................11 
5.1.5 El Segundo Power Responsibilities ..............................................................11 
5.1.6 Equipment Contractor Responsibilities ........................................................11 

5.2 Operating Plan ..................................................................................................................... 11 
5.2.1 MF process operating plan ............................................................................11 
5.2.2 RO operating plan .........................................................................................12 

5.3 Standard Sampling Methods ................................................................................................ 13 
5.4 Data Handling Protocol  ....................................................................................................... 14 

5.4.1 Data Collection .............................................................................................14 
5.5 Membrane Integrity Verification ......................................................................................... 18 

6 PERFORMANCE EVALUATION ............................................................................... 19 
6.1 Parameters for Evaluation of Performance .......................................................................... 19 

7 REPORTING .................................................................................................................. 20 
7.1 Monthly Progress Reporting ................................................................................................ 20 
7.2 Final Report ......................................................................................................................... 20 

8 QUALITY ASSURANCE/QUALITY CONTROL ..................................................... 21 



 

West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project Page 1 of 21 

1 INTRODUCTION 
 

Seawater desalination will eventually play a significant role in the water supply equation for 

Southern California.  To date, the use of seawater desalination in California has been 

minimal, primarily due to relatively high cost.  Recently, with improved performance and 

costs, microfiltration (MF) has been proposed as an alternative to conventional pretreatment 

processes for seawater reverse osmosis (RO).  Microfiltration (MF) has become a common 

pretreatment method for RO installations treating municipal wastewater.  However, at the 

present time there is no pilot plant or demonstration plant program to evaluate the 

combination of MF and RO for potential application of seawater desalination in California 

for domestic water supply. 

 

West Basin Municipal Water District’s (WBMWD) Seawater Desalination Pilot Plant 

Program will test the capabilities of MF pretreatment in series with a spiral wound RO 

system.  It will develop data to determine the optimum operating conditions and cleaning 

requirements for microfiltration operating on seawater, as well as the seawater reverse 

osmosis process operating on microfitration filtrate.  Data will also support development of 

updated cost assessments of seawater desalination. 

 

The Seawater Desalination Plant will be operated at the El Segundo Power Generation Plant 

in El Segundo, CA.  The research project will take 12 months to complete.  This protocol 

document covers the seven (7) month operational period of the pilot program’s total twelve 

(12) month period. 

 



 

West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project Page 2 of 21 

2 OBJECTIVES 
 
The objectives of the Seawater Pilot Test Program are: 

 

1. To determine the optimum membrane operating flux and in-situ membrane cleaning 

frequency for a MF system operating on Southern California coastal seawater.  

Investigate cleaning formulations and techniques for removal of contaminants found 

in seawater, which foul the MF membrane. 

 

2. To determine the optimum membrane operating flux and in-situ membrane cleaning 

frequency for a seawater RO system operating on MF filtrate.  Investigate cleaning 

formulations and techniques for removal of contaminants found in microfiltered 

seawater, which foul RO membranes. 

 

3. Characterize the MF backwash and RO concentrate streams to develop data suitable 

for evaluation of waste stream disposal options.   

 

4. Develop design and operating parameters based on the above data to assess cost of 

seawater desalination for the purpose of production of drinking water by MF/RO.  

 

 



 

West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project Page 3 of 21 

3 PILOT PLANT TREATMENT PROCESS AND EQUIPMENT 
DESCRIPTION 

 

The pilot plant will be located on the California coast in the City of El Segundo at the El 

Segundo Power Generation Plant.  Seawater is brought through an existing open intake to the 

power plant cooling system (≈200 mgd).  Existing treatment by the power station consists of 

a course traveling screen (>1 inch) and intermittent chlorination.  Chlorination is manually 

initiated approximately three times per week for a duration of two hours.  The addition rate is 

that which results in a total chlorine concentration at the plant outfall (condenser effluent) of 

approximately 0.06 mg/L.  Approximately every six weeks the power plant cooling loop is 

“heat treated” to control biological growth/attachment.  Duration of this treatment is one hour 

at 105O – 120OF.   

 

The seawater supply to the pilot desalination process will be a side-stream taken from either 

the influent or effluent of the power plant Bearing Cooling Water (BCW) heat exchangers.  

The BCW system’s seawater influent is from the main cooling stream which feeds the power 

plant condensers.  Arranging for tie-in to the condenser effluent piping for a warm water 

source would be physically difficult due to limited exposed piping and logistically difficult 

due to the need to tie-in at four locations to ensure continuous supply.  For this reason the 

BCW heat exchanger influent and effluent have been selected as the desalination plant feed 

source.  These streams are available at approximately 15 psi at temperatures which fluctuate 

seasonally (57-68OF cool water supply, 86O-100OF heated supply).  Operation described in 

this test plan will use the cool water supply (influent to BCW heat exchanger).  A tie-in is 

also available to provide water from the effluent from the BCW system as an alternate 

source, should heated seawater be determined to be of interest for subsequent testing.  Cool 

temperature operation of the reverse osmosis system will provide a lower concentration 

permeate than the warm temperature operation.  Based on local project criteria, the benefit of 

this superior permeate quality is considered to outweigh the cost savings provided by warm 

water’s lower operating pressure.  The MF feedwater is Pacific Ocean seawater with 

approximate characteristics as indicated in Table 1. 

 



 

West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project Page 4 of 21 

The overall pilot treatment process is indicated in the Process Flow Diagram (Figure 1).  The 

first component of the pilot treatment process is a transfer pump which provides sufficient 

head for delivery of seawater through a 1,000 micron duplex basket strainer to the 

microfiltration system.  The ON/OFF operation of the transfer pump is controlled by the MF 

system.  The strainer design allows cleaning of one basket while the other is in operation, 

without interruption of the treatment process.  Prior to the microfiltration system is a flow 

paced sodium hypochlorite addition system.  The addition system includes a 35 gallon day 

tank, containing 12.5% NaOCl.  Sodium hypochlorite is added to maintain a 1 mg/L chlorine 

residual through the microfiltration process.  Data from MF pilot operation at other seawater 

pilot sites indicated a benefit to the MF performance due to the presence of free chlorine. 

 
The MF system is a US Filter CMF-S system, utilizing 0.2 micron nominal pore size pvdf 

hollow fiber technology.  The pvdf membrane chemistry has a high tolerance of chlorine and 

other oxidants, providing wide range of options for control of biological growth within the 

system and prevention of membrane fouling due to organic matter.  The CMF-S process 

consists of four modules submerged in a process tank.  Suction is applied to the lumen of the 

fibers by the MF filtrate pump, drawing water though the walls of the fibers.  Particulate 

matter is accumulated on the outside surface of the fibers.  The CMF-S process includes 

periodic interruption of filtration for backwashing of the fibers.  The filtration period is 

preselected in the range of 15-30 minutes.  Following the filtration period, the fibers are 

backwashed by reversing the filtrate flow and introducing an air scour across the membrane’s 

outside surface.  Subsequently, the process tank is drained to the Combined Effluent Tank 

and refilled.  A critical MF process parameter is the operating flux (filtrate flow per unit area 

of membrane).  Initially the MF will be operated at filtrate flow setpoint of 20 gpm (5 gpm 

per module; 21.5 gfd instantaneous flux).  Adjustments to the flux and backwash frequency 

will be made per the test plan (section 5 of this document) 

 

MF filtrate is directed to the 150 gallon covered Break Tank, which serves as an equalization 

tank between the intermittent MF production and the continuous flow RO process.  Prior to 

entry into the Break Tank, provision is made for chemical addition to the MF filtrate stream.  

The chemical metering pump is suitable for addition of either ammonium hydroxide or 



 

West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project Page 5 of 21 

sodium bisulfite, for chloramine formation or dechlorination, respectively.  Elimination of 

free chlorine is necessary to protect the polyamide RO membrane, which is subject to 

damage from exposure to strong oxidants.  Initial operation of the pilot will include addition 

of ammonium hydroxide at this location.  The ammonium hydroxide dose will be based on a 

3:1 ratio Cl2:NH3-N.  This ratio will provide a small excess of ammonia to ensure elimination 

of free chlorine.  The RO membranes have tolerance to low concentrations of chloramine, but 

minimal tolerance to free chlorine. 

 

MF filtrate will be pumped from the Break Tank, by a booster pump to the RO system.  The 

booster pump discharge at approximately 35 psi, delivering RO feedwater through cartridge 

prefilters and providing sufficient suction pressure to the RO high pressure pump.  Excess 

MF filtrate (2-8 gpm) will overflow the Break Tank to the Combined Effluent Tank.  

Operation of the RO booster pump will be controlled by the RO-PLC and require adequate 

level in the break tank. 

Antiscalant and acid addition points are located downstream of the RO booster pump.   

Antiscalant addition equipment will include a day tank and chemical metering pump.  Dose 

adjustment will be manual as the RO operation is continuous and will be maintained to flow 

setpoints.  The initial dose is anticipated to be 1.5 mg/l.     A 10 micron cartridge filter 

follows acid and antiscalant addition, providing mixing and a barrier to debris introduced at 

the break tank. Operation in the existing test plan does not require acid addition. 

 

Following cartridge filtration the stream splits to feed two identical RO units (Train 1 & 

Train 2).  Each train consists of a high pressure pump feeding two, four-inch diameter 

pressure vessels in series.   Each vessel is capable of holding four elements in series.  During 

this study a spacer assembly will be used in one vessel to allow operation of seven elements 

in series.  Concentrate flow is manually adjusted to the flow setpoint using the concentrate 

control valve.  The RO units have positive-displacement high-pressure pumps.  Therefore, 

permeate flow is manually adjusted to a setpoint using the H.P. pump recycle control valve.  

The RO system includes ancillary cleaning and flush systems.  Upon shutdown the RO 

system is automatically flushed with RO permeate.   

 



 

West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project Page 6 of 21 

  
All process streams including MF backwash, excess MF filtrate, RO permeate and RO brine 

will be recombined at the Combined Effluent Tank and discharged by a transfer pump to the 

seawater intake forebay, for eventual discharge to the ocean outfall.  MF and RO CIP waste 

discharges will be collected for proper disposal by El Segundo Power. 

 

Table 1.  

Anticipated Typical Seawater 

Constituent Value 
Calcium 400 

Magnesium 1,260 

Sodium 10,400 

Potassium 380 

Ammonia <1 

Barium 0.02 

Strontium 8 

Bicarbonate 160 

Sulfate 2,640 

Chloride 18,900 

Bromide 65 

Boron 4.4 

Nitrate <1 

Fluoride 1 

Silica  1 

Total Dissolved Solids ≈34,000 

PH 8.0 

TOC  

Temperature (OF) 62 (57-68) 
 

All values in mg/L except pH and temp



West Basin Municipal Water District  Pilot Testing Protocol 
Seawater Pilot Plant Project Page 7 of 21  

Figure 1. Process Flow Diagram of the West Basin Seawater Desalination Pilot System 

 



West Basin Municipal Water District Pilot Testing Protocol 
Seawater Pilot Plant Project Page 8 of 21 

 
 

Table 2a.  Chemical Addition Dose 

Chemical Expected 
Dose 

Controlling 
Parameter 

Sodium Hypochlorite 1-3 mg/L Free Chlorine 
concentration in MF 

Feed and Flow 
Paced 

Ammonium Hydroxide (i) 1-3 mg/L Ratio Based on MF 
Filtrate Free 

Chlorine 
Concentration and 

Flow Paced 

Sodium Bisulfite (i) 3-9 mg/L “ 

RO Antiscalant (ii) 1.5 mg/L RO Feed Flow 
Footnotes: 
(i) Either Ammonium Hydroxide or Sodium Bisulfite will be used, not both. 
(ii) Permatreat 191 by Nalco Chemical Corporation 

 
 
 
 
 
 

Table 2b.  Chemical Dilution and Addition Rate 

Chemical Bulk Chemical 
Concentration 
as Purchased 

Day Tank 
Dilution 

Pump Output at 